

VIC

### Certificate of Test & Conformance

By  
ARIZONA WIRE ROPE & RIGGING, INC.  
2339 N. 34th Drive Phoenix AZ 85009

Certificate No.: 361814

Date: 02/07/13

This is to certify that the materials and/or parts described on this certificate have been manufactured in accordance with applicable instructions, drawings, and/or specifications shown below.

Item manufactured and/or tested: 3/4T SPREADER BAR

Customer: TRENCH SHORING RENTALS

Drawings and/or specifications: Meets ASME # B30.9

Quantity: 3

P.O. or Contract: 834444

The following test was performed:

Proof-tested to: 1875 LBS.

Destruction test:

Item failed at:

Remarks: SAFE WORKING LOAD -- 1500 LBS.

ARIZONA WIRE ROPE & RIGGING

ARIZONA WIRE ROPE & RIGGING, INC.

By

(Inspector)